
18

22

19

18

19

22

1720

16 1612 12

20

21

21

move in to position

move in to position

TOP

TREADLE

BODY HINGE

6

15

ITEM NO. PART NUMBER DESCRIPTION QTY.
12  arm-c  Arm treadle/hinge 2

16  hinge-tr-pl-c  Connector treadle 2

17  shaft-bot-c  Shaft (M6) 1

18  screw-m4  M4-Screw 2

19  m4-nut  M4-Nut 2

20  m6-nut  M6-Nut 2
21  split-c  Split Pin 2

22  pin-c  Hinge Pin 2



16 16 15

1517

20

201

101616 11 12

12

16

20

12

10-11

1 Click Connectors-treadle                   in Treadle

2 Mount bottom Shaft         through BODY         / TREADLE         with two M6-Nuts 

3 Mount Connectors-treadle                 / Connectors hinge                  with Arms



44

18 18 19 19

22 2122 21

TOP

4

18
19

2122

4 Move Bracket                   in to position 

4b Mount Screw M4                 and Nut M4

5 Mount TOP / Hinge Pins                  secure with Split Pins


	1-af-12-explo-c-zet
	Sheet1
	Drawing View1


	2-af-12-new-zet-c
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4
	Drawing View5
	Drawing View6
	Drawing View7


	3-af-12-explo-top-c-zet
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4
	Drawing View5
	Drawing View6
	Drawing View7



